
R
&

D
 F

in
a

l 
R

e
p

o
rt

: 
G

la
ss

 

 

9 

 Creating markets for recycled resources

 
Full Scale Operational Trials Involving  
The Use of Recycled Glass in Selected 
Markets 
 
Project code: GLA0036-08 
 
Date of commencement of research: 1/11/04 
Finish date: 30/06/05 
 
Written by: 
Water Development Services Ltd 
 
 

 
 
 
 
Published by: 
 
The Waste & Resources Action Programme 
The Old Academy, 21 Horse Fair, Banbury, Oxon OX16 0AH 
Tel: 01295 819900  Fax: 01295 819911  www.wrap.org.uk
WRAP Business Helpline:  Freephone: 0808 100 2040 
 
5th August, 2005 (published) 
 
ISBN: 1-84405-210-9 

 

http://www.wrap.org.uk/


 

Contents 
 
Executive Summary………………………………………………………….…………3 
[...]
• In most cases recycled glass substitutes a virgin quarried material. There are the benefits associated with 

avoiding the environmental impacts of quarrying and processing the raw material. 
 
 
 
 
 
 
 
 
 
 
 



  Full Scale Operational Trials Involving  
 the Use of Recycled Glass in Selected Markets 

15

Source materials Virgin 
sand 

Recycled 
glass Assumptions 

Extraction of sand 2 - Sand is extracted with very little processing 
Reprocessing - 10 Recycled glass for this application is highly 

processed requiring crushing, classification and 
washing 

Transport to reprocessor - 16 Identical collection, bulking and transport to 
glass container manufacturing 

Transport to end user 18 21 Sand delivered directly on site. 
Collection and transport to 
bulking site 

- 3 Assumed kerbside collection with a 5 tonne 
load moved 15 miles i.e. journey of 7.5 miles 

no return load. 
Transport from bulking 
station to glass re-
processor 

- 13 Recycled glass per tonne based on average 
haulage distance of 150 km 25 t loads. 

Transport to final disposal 2 2 Assume that filtration media is disposed to 
landfill at the end of life 

CO2 equiv. for life cycle 22 65  
Net effect of substituting 
recycled materials for 
virgin 

 43  

          
     Table 3.3 Carbon Dioxide LCA Emissions for Filtration Media (kg CO2/tonne of media) 

 
 
Evidence shows that there is a net increase in CO2 emissions from using recycled glass filtration media instead of sand 
resulting from the higher processing requirements for glass and the transport energy use associated with collection37 

However, this analysis does not take into account any potential life cycle benefits associated with the wider health 
benefits provided by a possible superior performance of glass, and the reduced pumping energy and reduced flocculent 
use. At this stage there is no information available on these possible benefits but they could be considerable.  
 
Membrane filters are generally expensive3 and a standard membrane system for tertiary treatment can cost upwards of 
£10,000 to £30,000 for small sewage treatment works.  Competitors in the packaged sewage treatment plant market 
have already identified the market potential and are marketing products based on expensive filter membrane 
technology.  Initial quantifiable cost analyses41 show that utilisation of recycled glass filter media is approximately half 
the cost of membrane equivalents. 

 
 
3.3 Discussion and Conclusions 
 
Environmental Legislation is continuing to tighten up on the requirements for discharge consent of sewage and trade 
effluent. This requires water companies and manufacturing industries to rethink their strategies over the next five years 
to respond to these demands. 
 
There is a massive programme underway within the water industry to improve most of its sewage treatment works, 
paying attention to the new requirement for reducing phosphorous and nitrates. 
 
The manufacturing industries, focused in this project, i.e. food and paper, are becoming more and more aware of these 
stricter requirements as the bills increase for discharging their waste into the sewers. Although there is reluctance for 
installing treatment works on site, this is a golden opportunity to tell this industry about the benefits of treating their 
effluent, using RGM, to either reduce or totally eliminate their high discharge charges.    
 
Environmental legislation continues to dictate maximum effluent discharge levels, and promotes stringent guidelines to 
industries.  Industry is becoming increasingly aware of the need to reduce waste discharge levels as charges impose 
large financial penalties.  Responsible action requires improved waste regeneration by industry, to reduce environmental 
impact. 
 
 
 



4 The Trials 
 

4.1 Sites  
 
4.1.1 Slimbridge Wildfowl & Wetlands Centre, 

Gloucestershire 
 
 
 
The first trial unit was installed at the Slimbridge Wildfowl & Wetlands Centre, in Gloucestershire. The centre was 
founded in 1946 by Sir Peter Scott and is now part of the Wildfowl & Wetlands Trust, which has some 10 centres across 
the UK. The Slimbridge centre has a multitude of ponds for all manner of water birds, from geese to flamingos, and is 
famous for its numerous swans. 
 
The water for these ponds is abstracted mainly from the nearby Gloucester and Sharpness Canal. The Centre Manager 
was concerned with the quality of the water flowing through the site, in particular in the swan and flamingo ponds, 
where there is very little flow and a large quantity of detritus from the birds.  
 

 
The water from the ponds is currently discharged via extensive reed beds into the River Severn. The Environmental 
Agency test this discharged water regularly and the pollution levels are within the allowed limits.  
 
It is the Centre Manager’s aim to:  

Fig 4.1: Chilean flamingos in their pond Fig 4.2: Gloucester and Sharpness Canal 

• clean the water sufficiently so that it may be returned to the canal from whence it came, 
• to locally improve the water quality in the individual ponds. There is a 10 year-plan to clean up and reconfigure 

all the ponds so that flow through the site is improved and stagnant areas reduced, if not completely removed. 
 
The trial unit was installed on 22nd February adjacent to the Chilean flamingo house (see Fig 4.3), and the operational 
phase began on the 17th March 2005. 
 
 

  Full Scale Operational Trials Involving  
 the Use of Recycled Glass in Selected Markets 

16



 

During the course of the trial, the liquor from the ponds varied in quality, partly due to the seasonal activity of the 
flamingos and whether they were kept in their house or allowed to move freely around their extensive ponds. Also, 
members of staff clean out the ponds by hand on a regular basis. This causes significant variations in the quality of the 
water.  
 
The “liquor” is pumped from the pool adjacent to the flamingo house into a balance tank (See Fig 4.5, shown in green) 
and then into the unit for treatment.  
 
The treated liquor is then pumped back into another part of the same pool (Fig 4.5). At prescribed times, the treated 
liquor is used to backwash the filters before being discharged into the same pool. The treated water and backwash liquor 
return to the same pond because there was no facility for sending the flow further; and, as the trial time was short, the 
client preferred not to have pipes crossing thoroughfares into another pond. 
 
 

 

Fig 4.4: Back view of the trial unit.Fig 4.3: Front view of the trial unit on site, 
adjacent to the Chilean flamingos house. 

Balance 
tank 

Backwash 
tank 

Backwash 
water 
returning to 
the pond 

Treated 
water 
returning to 
the pond 

Raw water 
pumped to 
the unit 

Fig 4.5: View and Description of the unit on site

  Full Scale Operational Trials Involving  
 the Use of Recycled Glass in Selected Markets 

17



4.1.2 SCA Packaging at Histon, Nr Cambridge 
 
 
 
 
SCA Packaging is part of SCA, a worldwide company (based in Sweden), providing packing solutions for industry.  
 
The factory at Histon manufactures various grades of corrugated cardboard, which involves the gluing of continuous 
cardboard strip. The main application for these products is in the food and drinks industry. 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
The effluent being treated comes from the liquor, which is washed down when the cardboard manufacturing plant is 
stopped for maintenance, at least once a day, and every Friday, when there is a major wash-down. 
 
This liquor is discharged to a collection chamber, which is approximately 10m3 in size, the pH is adjusted and the liquor 
is then released into the sewer. The quantity of effluent, which flows into the sewer, is about 1900 m3 per year. 
 
The existing liquor treatment provides for settlement of solids in a chamber, with flocculent aids, prior to overflowing 
into the drain.  
 

Fig 4.7: Corrugating process Fig 4.7: Corrugating process Fig 4.6: Paper rolls for the corrugating 
process 

Fig 4.6: Paper rolls for the corrugating 
process 

Fig 4.10: Sample of SCA 
white effluent

Fig 4.9: WDS balance tank on the top 
of the Collection Chamber 

Fig 4.8: Gluing process on the 
corrugated cardboard 

  Full Scale Operational Trials Involving  
 the Use of Recycled Glass in Selected Markets 

18



  
The effluent has a very high suspended solids concentration, which includes cardboard particulates and solidified starch 
based glue (see the white liquor sample in Fig 4.10); this creates a waste discharge problem for the site, particularly 
during the summer months.  The Environment Agency has frequently tested the outflow and found solids in suspension, 
which exceed the discharge consent limits. 
 
The purpose of the filtration trials was to: 

 reduce the charges for discharging effluent with high solid contents; 
 to establish whether discharge consents could be met more reliably. 

 
 
 
 
 
The trial unit was delivered to Histon and installed on 
24th March, commissioned on 29th and the operational 
phase commenced on 30th March.  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
4.1.3 Premier Foods at Long Sutton, 

Lincolnshire 
 
 
 
 
The Premier Foods plant at Long Sutton processes many different food products such as baked beans, preserved fruits in 
syrup, sauces, etc. This site is the head office of the Premier Foods Company, which has 8 other food process plants 
across the UK.  
 

Fig 4.11: The WDS plant on the SCA site

Fig 4.12 & 4.13: Processed food assembly line. Fig 4.14: Water sample from the Premier 
water plant (pink colour due to rhubarb). 

  Full Scale Operational Trials Involving  
 the Use of Recycled Glass in Selected Markets 

19



The factory currently discharges very large quantities (some 150 m3/hr) of treated effluent through some 2 miles of 
pipes into the local river. The factory has its own extensive treatment works on site, which improves the quality of the 
effluent considerably.  
 
 

 
 
The effluent is first cleared of remaining solids 
through a static run down Solids Screen, and is 
collected in a Balance Tank before being passed on 
for further treatment (the raw effluent is aerated at 
this stage). From these storage tanks, the effluent 
is forwarded to two Primary Clarifiers, to remove 
particulate and colloidal solids, and flocculent 
suspensions. Primary sludge from this process is 
transferred to the centrifuge plant where it is 
thickened prior to disposal. This is used as a soil 
enhancer in a similar way to peat.  
 
 
 
 
 
 
 
 

 
 
After the Primary Clarifiers, the effluent enters the Conditioning Tank, where the pH is automatically adjusted for the 
next stage, namely the Anaerobic Digester, Up-Flow Anaerobic Sludge Blanket (UASB) reactor. The wastewater passes 
through a blanket of naturally formed bacterial granules.  The bacteria metabolise the pollutants and natural convections 
lifts a mixture of gas, treated effluent and sludge granules to the top of the reactor. The three phases of gas, sludge and 
treated effluent are separated.   
 
The biogas generated is used in a boiler that is connected to the reactor to maintain the operational temperature 
between 35-37ºC. The sludge remains in the tank until it has reached a certain level at which time it is bled off to the 
centrifuge for thickening prior to disposal. 
 
After the digester, the treated effluent passes with the sludge granules into a series of tanks for aeration treatment to 
break down the remaining BOD and to increase the oxygen content in the water. This is a two-step system of flash 
aeration followed by standard aeration in open top tanks.   
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig 4.15: Balance tank 

Fig 4.16: Anaerobic digesters in the water treatment plant on Long Sutton site 

  Full Scale Operational Trials Involving  
 the Use of Recycled Glass in Selected Markets 

20



 
Any remaining solids are settled out in a secondary clarifier after the addition of flocculants.  Solids from the secondary 
clarifier stage are reused to re-seed the digester plant. Any sludge surplus to requirements is transferred to the 
centrifuge for thickening. The treated effluent is then transported to a final holding tank prior to its final discharge.   
 
All of the treated water is currently piped to the river. 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
The WDS trial unit treated a small part of the effluent discharged to river, to investigate whether the unit could improve 
the quality of the effluent sufficiently to be able to pass it through the Reverse Osmosis plant for processing in place of 
the currently processed mains water for onward use in the boilers. 
 
 

Fig 4.17: Secondary Clarifiers to settle remaining solids

Fig 4.19:  The trial plant and the raw water 
collection point. 

Fig 4.18:  The trial plant on site. 

  Full Scale Operational Trials Involving  
 the Use of Recycled Glass in Selected Markets 

21



4.2 Plant 
 
4.2.1 Design 
 
The Generic Trials Filter Package (GTFP) was designed to provide the basic effluent treatment facility to enable a range 
of trials conditions to be implemented and for respective results to be established and recorded for filtration performance 
of recycled glass primarily as a replacement for sand. 
 
The completed detailed design is shown in two documents, which are referred to in this section: 

 Process & Instrument Diagram Appendix 1 
 Outline Process Flow Diagram Appendix 2 

 

 

Fig 4.20: Exterior view of the trial plant Fig 4.21:  Interior view of the trial plant. 

A benchmark was established using the GTFP with filter F2 (see Appendix 2) charged with traditional filtration sand. 
Filter F1 was to be charged with a selection of available filtration grades of recycled glass (RGM) for trials & comparison. 
 
Three GTFP units were constructed for use on the trial sites where there was a known filtration requirement and/or 
“challenge”. The performance of each media was measured and recorded from pressure, flow and turbidity analysers. 
The measured values were stored in the control system data acquisition tool from where it was down loaded remotely 
for analysis and trend line monitoring. 
 
The control and monitoring system was accessible remotely for responding to alarms, regular monitoring, and to assist 
client or WDS engineers during on site repairs and maintenance. 
 
Samples of the control screens, which were used for these tasks, are provided in Appendix 7. These show a real time 
“snapshot” of the control settings for the Premier Foods unit at 9.00am on Wednesday, 6th July, 2005. 
 
4.2.2 Equipment 
 

 The equipment comprises: 
 Balance Tank 
 Raw liquor pumps 
 Filter vessels & multiport control valves 
 Ultra violet sterilizers 
 Treated water collection tank 

  Full Scale Operational Trials Involving  
 the Use of Recycled Glass in Selected Markets 

22

 Backwash water (treated water) pump 
 
 
 
 
 



Fig 4.22 :  white balance 
tank (in Premier & S
green tank in Slimbri

CA), 
dge 

Fig 4.23:  Raw liquor 
pumps, UV sterilisers; 

filters 1&2 

Fig 4.25: Control 
Panel & Treated water 

tank

Fig 4.24:  UV 
sterilizer 

 
 
The balance tank provided storage of the untreated influent liquor to ensure a representative nominal quality and also to 
maintain a constant head to the raw liquor pumps. The raw liquor pumps were configured to provide specific flow to 
each filter vessel. A variable speed device to produce a constant flow to the filter, from which the filter performance was 
derived, controlled the pump motors. 
 
The filter vessels were selected to provide a known cross 
section area (CSA). This known area enabled the optimum 
and resultant flows to be regulated. The selected vessels 
had a CSA of 0.1m². Therefore optimum flows of 1 to 
10m³/m²/hr (m/h) were achieved by controlling the pump 
flow to between 0.1 and 1.0 m³/hr. 
 
 
The multi-port valves are mounted on the filter vessels for 
the purpose of achieving the three functions required: 